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Test Report No.: Page 10f2
Auftraggeber: Yi Chi Hsiung Ind. Corp.

Client: No. 51, Lane 40, Beitang Rd. Homei Township, Changhua County, Taiwan
Geggnstgnd der Priifung: Swing seat

Test item.

Bezeichnung: P1138WR Serien-Nr.: Engineering Samples
Identification: Serial No.:

Wareneingangs-Nr.: A000009765 Eingangsdatum: 2013, Apr, 08

Receipt No.: Date of receipt:

Zustand des Priifgegenstandes bei Anlieferung: Apparently Good
Condition of test item at delivery:

Prifort: TUV Rheinland Taiwan Ltd., Taichung Branch Mechan-
Testing location: ical Laboratory

No.9, Lane 36, Sec. 3, Minsheng Rd.,Daya District,
Taichung City 428, Taiwan, R.O.C.

Prifgrundlage: According to client’s specification.
Test specification:

Priifergebnis: See test result

Test Result:
Priiflaboratorium: TUV Rheinland Taiwan Ltd., Taichung Branch Mechanical Laboratory
Testing Laboratory: No.9, Lane 36, Sec. 3, Minsheng Rd.,Daya District, Taichung City
428, Taiwan, R.O.C.
geprift/ tested by: kontrolliert/ reviewed by:
m[%\épr\ %
Mac Kung/ eer yol3 Ap’ /[t hih-Hao Lier/ Manager
( TOV Rheinland Tal an Ltd.) (TOV Rheinland Taiwan Ltd.)
Datum Name/Stellung Unterschrift Datum Name/Stellung Unterschrift
Date Name/Position Signature Date Name/Position Signature

Sonstiges/ Other Aspects:

- Apply for test report service.

Abkiirzungen: P(ass) = entspricht Priifgrundlage Abbreviations: P(ass) = passed
F(ail) = entspricht nicht Priifgrundlage F(ail) = failed
N/A = nicht anwendbar N/A = not applicable
N/T = nicht getestet N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.

This test report relates to the a. m. test item. Without permission of the test center this test report is not permitted to be du-
plicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.
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Pulling test

Check the breaking force for the sample.

The break force: 7830 N (798 kg)
The test setup and result please refer to
picture 1 to 3.
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Picture 3 (After test)

End of test report --

Picture 2

(After test) ‘




